
RC 390, blue - B.D. 2024 <2024><US><F5375X2L>
LIGHTING SYSTEM

69419

Pos Part Number Description Additional Text Quantity

1 94814001000 lamp head 1.00

2 94514026000 Front right turn signal 1.00

3 94514025000 Front left turn signal 1.00

4 94814525000 indicator rear RH 1.00

5 94814526000 indicator rear LH 1.00

6 90114047000 LICENSE PLATE ILLUMINATION 1.00

7 J125100009 Washer M10 2.00

8 J06797100183 Toothed washer, M10 2.00

9 J081040121 CROSS PAN SCREW 4X12 PH 4.00

10 J900000500900 Screw button head step M5x6.5 6.00

11 J934100001 Hex nut, M10 2.00

12 94514040000 Tail light 1.00

13 J926060000 FLANGED NUT M6 WS10 SELF LOCK. 2.00

14 90814044000 PLAIN WASHER 2.00

15 94814001050 beading lamp head 1.00



16 90212582000 SIDE REFLECTOR REAR 2.00

17 90212581000 BRACKET SIDE REFLECTOR REAR 1.00

18 J06923050053 Hex collar nut, M5 4.00

19 93014098000 screw truss-M6X1XL 16Xblack 2.00


